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 No.    Part No.    Description  
 1    N/A     Front cover  
 2    4163572-01    Back cover  
 3    N/A     Free arm base  
 4    4163578-01  Face plate  
 5    4163110-01    Plug  
 6    4161725-01    Thread cutter  
 7    4163575-01    Sewing table body  
 8    4163576-01  Sewing table body cover  
 9    4163082-01    Sewing table body box  
 10    4163071-01    Sewing table body felt  
 11    4163083-01    Handle  
 12    N/A    Free arm base  
 13    4163574-01   Free arm foot bush  
 14    4163070-01    Slide volume knob connector  
 15    4163088-01    Slide volume knob  
 16    4163337-01  Plate  
 17    4163099-01    Function set knob  
 18    4163098-01    Needle/return knob  
 19    4163060-01    Plate  
 20    4161451-01    Arm top cover thread guide plate  
 21    4163097-01    Dial tension complete  
 22    416356101  Dial tension supporter plate cover  
 23   4163160-01  Dial tension knob  
 24    N/A    Dial tension supporter plate  
 25   4161457-01    Dial tension waft plate  
 26   4161463-01    Dial tension disc  
 27    4161536-01  Dial tension disc (1)  
 28    N/A   Dial tension spring regulator  
 29    4161559-01    Dial tension spring  
 30    4161538-01    Dial tension regulator  
 31    4163563-01  Dial tension spring plate  
 32    4161490-01    Thread guide spring  
 33    4161713-01    Thread guide  
 34    4161517-01    Dial tension guide spring tube  
 35    N/A    Set screw (M4)  
 36   4161231-01    Set screw M4×12  
 37   N/A  Bobbin winder crank  
 38   N/A  Bobbin winder plate  
 39   4163111-01    Bobbin winder crank spring  
 40   N/A  Bobbin winder Clutch rod  
 41   N/A    Bobbin winder crank  
 42   N/A  Bobbin winder pulley  
 43   N/A    Bobbin winder rubber pulley  
 44   N/A  Micro switch  
 45   4163089-01    Bobbin winder stop  
 46   N/A  Photo sensor support plate  
 47   4163188-01   Arm top plate  
 48   4163184-01   Arm top cover  
 49   4163185-01    Arm top cover crank  
 50   4163117-01    Bobbin winder thread guide complete 
 51   4161681-01    Bobbin winder thread guide adjusting  
 52   4161524-01    Bobbin winder thread guide spring  
 53   4161523-01    Bobbin winder spring disc  
 54   4161682-01    Bobbin winder thread guide  
 55   N/A    Spacer  
 56   4161160-01    E-Ring ETW-3  
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 58   4163066-01    Thread guide complete  
 59   4161455-01    Thread guide  
 60   4163106-01    Spool rod  
 61   4163068-01    Pin  
 62   4163096-01    Conducting wire cover  
 63   4161506-01    Sewing table body guide  
 64   4163113-01    Sewing table body guide spring  
 65   4163054-01    Lcd  
 66   4163055-01    Up & down fi xed position switch  
 67    Row line(1)  
 68   4161445-01    Arm back cover set plate  
 69   N/A    Set screw M3×6B 
 70   4163038-01    Slide volume  
 71   4163065-01    Front cover set plate (2)  
 72   4161444-01    Front cover set plate  
 73   4163080-01    Sewing table complete  
 74   4163114-01    Hook cover spring  
 75   4163064-01    BH micro adjusting knob  
 76   N/A  Set screw M2.6×8 
 77   4161167-01    CS ring  
 78   4161212-01    Set screw M4×6B  
 79   4161215-01    Set screw M4×8A  
 80   4161241-01    Washer(4.2×8×0.8)  
 81   4161216-01    Set screw M4×12B  
 82   4161217-01    Set screw M4×15B  
 83   4161207-01    Set screw M3×12  
 84   4161211-01    Set screw M4×10B  
 85   4163029-01    Nut(M3 t=2.3)  
 86   N/A  Set screw M3×8B  
 87   4161191-01    Set screw M2×7.5  
 88   4161219-01    Set screw M4×6  
 89   4161168-01    CS ring  
 90   4161175-01    Pin  
 91   4161161-01    E-Ring (ETW-4)  
 92   4161260-01    Washer (ww-5)  
 93   4161245-01    Washer(5.2×10×0.5)  
 94   N/A    Set screw M2.5 L=6
 95   4163061-01    Card  
 96   4163090-01    Card cover  
 97   4163084-01    Spool rod  
 98   4161192-01    Set screw M3×6A  
 99   N/A  Set screw M3×8.5A
 100   4163112-01    Spacer  
 101   4163063-01    Heat resistant plate  
 102   4163067-01    Bobbin winder crank spring  
 103   4163091-01    Bobbin winder crank complete  
 104   4163110-01    Plug  
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 No.    Part No.    Description  
 1   4163107-01    Thread take up lever complete  
 2   4161477-01    Thread take up lever supporter  
 3   4161160-01    E-Ring ETW-3 
 4   4161622-01    Thread take up lever supporter shaft  
 5   4161522-01    Set washer  
 6   4161215-01    Set screw M4×8A 
 7   4161478-01    Arm shaft balance pin complete  
 8   4161461-01    Arm shaft balance  
 9   4161221-01    Set screw (M4×6) 
 10   4161177-01    Arm shaft balance pin 3.5×24 
 11   4161296-01    Revolution control panel  
 12   4161563-01    Arm shaft bushing  
 13   4161476-01    Arm shaft bushing holder plate  
 14   4161251-01   Endure attrition washer  
 15   4161564-01    Arm shaft collar complete  
 16   4161236-01    Set screw M5×5
 17   4161405-01    Motor drive belt  
 18   4161500-01    Arm shaft sprocket  
 19   4161501-01    Needle bar crank rod  
 20   4161332-01    Rotary sensor collar  
 21   4163093-01    Arm shaft drive belt pulley  
 4163555-01  Arm shaft drive belt pulley from S/N 1103619955
 22   N/A    Arm shaft  
 23   4161333-01    Arc washer  
 24   N/A   Spring pin 3×28  
 25   4161265-01    Nut (M4 t=3)  
 26   4161210-01    Set screw (M4×5) 
 27   4163085-01    Hand wheel  
 28   N/A    Arm shaft clutch annulus spring  
 29   4163072-01    Arm shaft collar  
 30   4161565-01    Arm shaft collar  
 31   4161293-01    Motor drive belt163XXL6.1 
 4163556-01  Motor drive belt (2M-516) from S/N 1103619955
 32   N/A    Spring pin 3×30
 33   N/A    E-Ring ETW-8 
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 No.    Part No.    Description  
 1    N/A  Arm  
 2    4161335-01    Zig zag pulse motor plate  
 3    4161336-01    Pulse motor gear  
 4    4161337-01    Zigzag crank (1)  
 5    4161160-01    E-Ring ETW-3
 6    4161341-01    Needle bar driving rod plate  
 7    4163053-01    Main circuit board  V28.5
  4163053-02    Main circuit board  V28.6 from Serial Number 1105223980
 NOTE! Can only be used togheter with 416358201 FEED STEP MOTOR UNIT COMPLETE 
 8    4161212-01    Set screw M4×6B  
 9    4161215-01    Set screw M4×8A
 10    4161200-01    Set screw M3×3  
 11    4163037-01    Micro switch complete  
 12    4161338-01    Zig zag crank (2)  
 13    4161161-01    E-Ring ETW-4  
 14    4161206-01    Set screw M3×5A  
 15    4163039-01    Pulse motor  
 16    4161516-01    Tension lever lifter spring  
 17    4161508-01    Needle bar bracket complete  
 18    4161829-01  Set screw SM3/32x56 L2.3  
 19    N/A   Micro switch seat(2)  
 20    N/A  Cs ring (cstw-2)  
 21    4161224-01    Set screw M4×4   
 22    4161415-01    Movement plate supporter (1)  
 23    4161416-01    Movement plate supporter  
 24    4161511-01    Needle bar bracket (1)  
 25    4161468-01    Needle bar driving rod pin complete  
 26    4163078-01    Presser bar  
 27    N/A    Presser bar spring  
 28    4161410-01    Presser bar bracket  
 29    4161456-01    Presser bar lifter lever shaft  
 30    4161163-01    E-Ring ETW-5  
 31    4161216-01    Set screw M4×12 
 32    4161411-01    Presser bar lifter lever  
 33    4163040-01    Shank complete  
 34    4163028-01    Shank complete set screw  
 35    N/A   Zig zag presser foot complete  
 36   4161462-01    Presser bar bracket spring  
 37   4163079-01    Needle plate compl. 
 38   4163095-01    Needle plate cover  
 39   4161229-01    Set screw M4×6   
 40   4161552-01    Needle plate cover open  
 41   4161474-01    Needle plate supporter  
 42   N/A    Set screw M3×12B 
 43   4161439-01    Rotary hook plate complete  
 44   4161440-01    Rotary hook plate  
 45   4161512-01    Needle bar bracket (2)  
 46   4161406-01    Needle bar supporter  
 47   4163073-01    Needle bar  
 48   4161178-01    E-Ring ETW-5  
 49   4161452-01    Needle bar supporter pin  
 50   4161162-01    E-Ring ETW-4 
 51   4161211-01    Set screw (M4×10B)  
 52   4161340-01    Needle bar driving rod  
 53   4161467-01    Needle bar driving rod pin  
 54   N/A    Auto threaded shaft  
 55   4161574-01    Auto threaded shaft spring  
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  No.    Part No.    Description
58   4161185-01    Set screw 9/64×40×5  
 59   4161408-01    Auto threaded lever  
 60   4161550-01    Auto threaded lever spring  
 61   4161458-01    Auto threaded  
 62   4161412-01    Needle bar supporter plate  
 63   4161413-01    Needle bar supporter plate pin  
 64   4163074-01    Needle clamp complete  
 65   4161192-01   Set screw M3×6A 
 66   4161739-01    Needle bar driving rod spring plate  
 67   4163100-01    Presser bar bracket complete  
 68   411 78 90-01  Needle   
 69   4161549-01    Auto threaded stopper (1)  
 70   4161192-01    Set screw M3×6A  
 71   N/A    Needle clamp  
 72   N/A    Set screw  
 73   4161210-01    Set screw (M4×5)  
 74   4163027-01    Electric wire press board  
 75   4161339-01    Crank spring  
 76   4163034-01    Photo sensor complete  
 77   4163031-01    Photo sensor complete  
 78   4161499-01    Rotary hook plate spring (2)  
 79   4161498-01    Rotary hook plate spring (1)  
 80   4161190-01    Set screw (M2×2.5)  
 81   4161441-01    Rotary hook plate (2)  
 82   4163079-01    Needle plate complete
83  4161475-01  Needle plate spring  
84  416  Needle plate cover spring
85  416  Set screw M2.5×3
86  416  Plate
87  4161229-01  Set screw M4×6

Descriptions on picture C, continue. C
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 No.    Part No.    Description  
 1    4161432-01    Feed crank shaft  
 2    4161210-01    Set screw M4×5  
 3    4161529-01    Free arm vase cushion rubber  
 4    4161473-01    Base plate adjustment screw spring  
 5    4161546-01    Base plate adjustment screw  
 6    4161558-01    Bobbin shaft oil cloth  
 7    4161454-01    Bobbin shaft  
 8    4161556-01    Bobbin shaft washer (2)  
 9    4161259-01    Endure attrition washer  
 10    4161480-01    Shuttle hook complete  
 11    4161555-01    Magnet  
 12    4161560-01    Shuttle hook holder  
 13    4161557-01    Bobbin shaft washer (3)  
 14    4161436-01    Needle plate cover  
 15    4161195-01    Set screw M3×12 
 16    4161433-01    Rotary hook holder  
 17    4161435-01    Rotary hook holder positioned plate  
 18    4161212-01    Set screw M4×6B
 19    4161434-01    Rotary hook supporter  
 20    N/A    Set screw M4×8   
 21    4161215-01    Set screw M4×8A  
 22    4161464-01    Feed dog frame spring  
 23    4161437-01    Feed lifting shaft  
 24    4161450-01    Feed lifting shaft spring  
 25    4161521-01    Steel ball  
 26    4161162-01    E-Ring ETW-4   
 27    4161426-01    Feed rock shaft  
 28    4161427-01    Feed rock frame shaft (2)  
 29    4161224-01    Set screw M4×4  
 30    4161429-01    Feed rock frame shaft (1)  
 31    4161356-01    Feed rock bushing pin  
 32    4161161-01    E-Ring ETW-4 
 33    4161200-01    Set screw (M3×3)  
 34    4161350-01    Feed shaft spring  
 35    4161349-01    Feed rock crank  
 36   4161495-01    Feed rock crank pin  
 37   4161221-01    Set screw M4×6   
 38   4161160-01    E-Ring ETW-3  
 39   4161494-01    Feed rock shaft collar complete  
 40   4161428-01    Feed rock frame  
 41   4161482-01    Feed dog  
 42   4161182-01    Set screw SM 1/8×44×5  
 43   4161430-01    Feed lifting rock crank pin (1)  
 44   4161486-01    Feed lifting rock crank  
 45   4161431-01    Feed lifting rock crank pin (2)  
 46   4161268-01    Adjusting nut (ALN-4)  
 47   4161227-01    Feed back crank screw  
 48   4161424-01    Belt adjusting plate complete  
 49   4161425-01    Belt adjusting plate  
 50   4161520-01    Belt adjusting plate pulley  
 51   4161205-01    Set screw M3×14.5  
 52   416149601    Feed regulating block  
 53   N/A    Feed regulating plate complete  
 54   4161497-01    Feed regulating  
 55   4161256-01    Endure attrition washer  
 56   4161569-01    Feed rock bushing  
 57   4161240-01    Washer 6.7×12×1  
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 No.    Part No.    Description 
58   4161166-01    E-Ring ETW-5
 59   4161345-01    Feed regulating shaft  
 60   4161347-01    Feed regulating crank  
 61   4161470-01    Free arm vase cushion rubber  
 62   4161346-01    Set screw M3×0.5 L12   
 63   N/A    Feed crank  
 64   N/A  E-Ring ETW-4  
 65   4161417-01    Lower shaft bushing  
 66   N/A  Lower shaft gear  
 67   4161164-01    E-Ring ETW-6  
 68   4161419-01    Feed lifting rock cam complete  
 69   4161418-01    Feed lifting rock cam  
 70   4161423-01    Lower shaft spring  
 71   N/A  Feed rock cam complete  
 72   4161334-01    Lower shaft  
 73   4161587-01    Lower shaft collar  
 74   4161258-01    Endure attrition washer  
 75   4161420-01    Lower shaft belt pulley  
 76   4161361-01    Feed rock rod  
 77   4161343-01    Feed rock crank (1)  
 78   4161344-01    Feed rock crank (2)  
 79   4161336-01    Pulse motor gear  
 80   N/A  Pulse support plate  
 81   4161234-01    Feed regulating crank set screw  
 82   4161348-01    Feed regulating crank spring  
 83   4161195-01    Set screw (M3×12)  
 84   4161362-01    Feed regulating complete  
 85   4163039-01    Pulse motor  
 86   4163031-01    Photo sensor complete  
 87   4161206-01    Set screw (M3×5A)  
 88   4161241-01    Washer (4.2×8×0.8)  
 89   4161339-01    Zigzag width feed rock crank spring  
 90   N/A    Feed rock plate  
 91   N/A  Feed rock shaft stress plate  
 92   N/A   Feed rock shaft  
 93   N/A   Set screw  
 94   4163069-01    Pulse motor spring  
 95   N/A  Feed rock shaft collar  
 96   4163029-01    Nut (M3 t=2.3)  
 97   N/A    Washer (4×8×0.5)  
 98   N/A   Set screw (M4×3)  
 99   N/A  Feed rock stress plate  
 100   N/A  Set screw (M3×5B)  
 101   N/A  Lower shaft collar complete  
 102   N/A    Lower shaft collar  
 103   416158801    Lower shaft collar complete  
 104   4163115-01    Lower shaft gear complete  
 105   4163101-01    Feed lifting rock cam  
 106    4163103-01    Feed rock cam  
 107    N/A    Feed rock plate  
108 416358201 FEED STEP MOTOR UNIT COMPLETE ( # 78-100)
  New version from Serial Number 1105223980
  Can only be used togheter with 
  4163053-02    Main circuit board  V28.6 

Descriptions on picture D, continue. D
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No.    Part No.    Description  
 1    N/A    BH lever plate  
 2    N/A   BH lever crank spring  
 3    4161353-01    BH movement crank  
 4    4121579-03  Supply cord 120V 
 4    4121579-02 Supply cord  120V-Jap
 4  4121578-01 Supply cord  230V  
 4  4121580-02 Supply cord UK 
 4    4121581-01    Supply cord AUS  
 5    N/A    Set screw M3×10
 6    4161865-01    Washer (8.2×12×0.5)  
 7    N/A   BH lever crank  
 8    4161160-01    E-Ring ETW-3 
 9    4163032-01    Photo sensor complete  
10    4163105-01    BH lever  
11    4163109-01    BH lever button  
12    4117810-03  Lamp
13    4163094-01    Lamp receptacle complete 
14    4161192-01    Set screw M3×6A  
15    4161199-01    Set screw M3×12  
16    N/A    Receptacle holder  
17   416355401 Controller receptacle 120 V
 416355402 Controller receptacle 220 V
18    4161201-01    Set screw (M3×3)  
19    4161159-01    Motor wheel  
 4163580-01  Motor wheel from S/N 1103619955
 20    4161215-01    Set screw M4×8A 
 21    N/A  Set screw M3×5A  
 22    4163121-01    Trance former (for 120V)  
 22    4163122-01    Trance former (for 230V)  
23  N/A    Insulation spacer  
 24    N/A    Insulation spacer  
 25    4161206-01    Set screw M3×0.5×5A
 26    4163086-01    Pressure adjusting button  
 27    4161138-01    DC Motor complete  
 28    N/A    Set screw M3×5B 
 29    N/A    Motor bracket  
 30    4163056-01    Switch receptacle ass’y (for 120V)  
 30    4163057-01    Switch receptacle ass’y (for 230V)  
 31    4161367-01    Trance former cover (1)  
 32   4161368-01    Trance former cover (2)  
 33   N/A    Insulating sleev  
 34   4163334-01  Safety wire complete  
 35   N/A  Set screw ((M2×10 B)  
 36   4162248-01    Set screw (M5×12)  
 37  4161262-01    Spring washer (5.1×9.2×1.3)  
 38  4163104-01    BH spring plate  
 39   4163036-01    Micro switch(B/H)  
 40   4161161-01    E-Ring (ETW-4)  
 41   4161139-01    Cord clip  
 42   4161155-01    Cord clip  
 43   4161359-01    Belt adjusting plate  
 44   4161360-01    Belt adjusting plate complete  
 45  4161520-01    Belt adjusting plate pulley  
 46  4161243-01    Washer(5.4×10×0.9)  
 47  4161170-01    Spring pin (ø1.6×5)  
 48  N/A    Presser bar spring holder plate  
 49  N/A    Pressure plate crank  

 50  N/A    Washer (5.2×10×0.2)  
 51   N/A    Pressure plate  
 52   4161162-01    E-Ring (ETW-4)  
 53  N/A    Micro switch set  
 54   N/A  Set screw M4×0.7 L=50  
 55  4127734-01   Foot controller  
 56  4130215-01    Supply cord  
 58   N/A    BH lever crank complete  
 59   N/A    Lamp receptacle  
 60   N/A    Pin  
 61   N/A    Supply cord  
 62   N/A    Set screw (M3×8B)  
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 No.    Part No.    Description  
 1   412 76 40-01  Utility foot (A)  
 2   412 78 54-45  Presser foot (B)  
 3   416 30 41-01    Buttonhole slider foot (C)  
 4   412 38 04-45   Blind hem foot (D)  
 5   412 80 15-45    Zipper foot (E)  
 6   412 79 61-45   Non stick Glide foot (H)  
 7   412 38 06-45    Edging foot (J)  
 8   412 79 82-45  Transparent foot (B)  
 9   412 37 08-45   Piecing foot (P)  
 10   412 79 71-45  Gathering foot  
 11   412 61 07-01    Felt pad  
 12   411 78 90-01  Needle pack  
 13   412 37 11-02    Spool holder (large)  
 14   412 37 11-01   Spool holder (small)  
 15   412 60 19-45  Edge/Quiltin guide  
 16   416 03 04-01     Seam ripper
   416 04 09-01  Bruch
 17   412 38 15-01    Screwdriver  
 18   411 17 32-01   Clearance plate  
 19   416 12 76-01    Bobbins  
20 416 31 59-01 Hard Case Emerald 183
21 413 03 62-01        Operating Manual Emerald 183, SWE
 413 03 62-06        Operating Manual Emerald 183, DAN
 413 03 62-11        Operating Manual Emerald 183, FIN
 413 03 62-21        Operating Manual Emerald 183, NOR
 413 03 62-26        Operating Manual Emerald 183, ENG
 413 03 62-31        Operating Manual Emerald 183, FRE
 413 03 62-36       Operating Manual Emerald 183, DUT
 413 03 62-41        Operating Manual Emerald 183, ITA
 413 03 62-46       Operating Manual Emerald 183, SPA
 413 03 62-51        Operating Manual Emerald 183, GER
 413 03 62-56        Operating Manual Emerald 183, RUS
 413 03 62-82        Operating Manual Emerald 183, POL
 413 03 62-90        Operating Manual Emerald 183, CZE
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